
1 

 

 
 
 
 

 
 
 

 
 
 
 
 
 
 

 
 
 
 

 



2 

 
 
 
 
 
 
 
 
 
 
 
 

  
 
 



3 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

  
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



4 

 
 

 
 

 

 
 

• 

• 

• 

• 

• 
 

 

 
 
 

• 

• 
 

• 

• 

• 
 

• 

• 

• 

• 
 

 

 

 

 

• 

• 



5 

• 

• 

• 

• 

• 

• 

 

 

 

 

 

 �

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 



6 

 
 

 



7 

 
 

• 

• 
• 
• 
• 

• 
• 
• 

• 
• 
• 

• 
• 
• 
• 
• 

• 

• 
• 

• 

• 
• 
• 

 

• 
• 
• 
• 
• 

• 

• 
• 

• 
• 

• 

 



8 

 

 
 
  

 
 
 
 
 
 
 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



9 

• 

• 

• 
 

 
 
 
 
 
 
 
 
 
 
 
 



10 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  

 
 
 
 

 



11 

 
 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
  
 



12 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Component parts list for Rotabroach Puma CM/300/1 & CM/300/3 From serial number 107621 

Control panel assembly 110v. 1 Screw. 1 

Control panel assembly 230v. 1 Spacer block 1 

Magnet assembly 110v. 1 Bearing bracket assembly. 1 

Magnet assembly 230v. 1 Bearing bracket. 1 

Protection Switch 1 Bearing 1 

Capstan assembly. 1 Arbor sleeve assembly. 1 

Capstan spindle. 1 Bearing bracket assembly. 1 

Capstan ball. 3 Ejector sleeve. 1 

Capstan arm. 3 Pin. 1 

Capstan pinion sleeve. 1 Thrust washer. 2 

Bearing. 2 Circlip. 2 

M6 Socket head cap screw. 1 Guard assembly. 1 

M6 Spring washer. 1 Guard. 1 

Motor & Gearbox assy 110v. 1 Guard bracket 1 

Motor & Gearbox assy 230v. 1 Screw. 2 

Mains cable assembly 110v. 1 Screw. 2 

Mains cable assembly 230v. 1 Ball plunger 2 

Housing assembly. 1 Shakeproof washer. 1 

Housing. 1 M3 screw 1 

Tension pin. 2 Arbor assembly. 1 

Logo plate. 1 Arbor spindle. 1 

Screw. 4 Circlip. 1 

Screw. 1 Button. 1 

Shakeproof washer. 1 Spring. 1 

Nut. 2 M8 Socket screw. 4 

Earth tag. 1 Gib strip assembly 1 

Washer. 1 Fixed gib strip 1 

Screw. 4 Adjustable gib strip 1 

Information plate. 1 Gib support strip 1 

M4 x 8 Pan head 1 Motor support bracket. 1 

M4 spring washer 1 M6 Socket head screw. 2 

Mains cable clamp 1 M6 Shakeproof washer. 2 

Depth Guage 1 M5 Socket head screw. 4 

Rivet 1 M5 Shakeproof washer. 4 

Rubber Handle 1 Bearing spacer. 1 

Screw 2 M8 Bolt 2 

Motor supply cable assembly. 1 M8 Shakeproof washer 2 

Cable assembly. 1 M8 Washer 2 

cable clip. 2 M6 Socket head cap screw. 2 

Motor cable elbow 1 M6 Washer. 2 

Connector 1 Safety Strap 1 

Slide assembly 1 4mm Allen Key 1 

Slide. 1 13mm Drill Chuck 1 

Rack. 1 Drill Chuck Adaptor 1 

M5 socket head screw. 2 Drill Chuck Key 1 

M5 Shakeproof washer. 2 

Shakeproof washer. 1 

 



13 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 



14 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Item 
Part 

Number Description Qty Item 
Part 

Number Description Qty 

1 RD23020 Output shaft assembly. 1 6.2 RD33111 Field coil 110v. 1 

1.1* RD33139 Output shaft. 1 6.3 RD33085/B Motor casing. 1 

1.2 RM304210 Bearing. 1 6.4 RD33086 Brush end cap. 1 

1.3 RM22876 Circlip. 1 6.5 RM297640 Carbon Brush assy 110v. 2 

2 RD23024/B Gearbox Housing assembly. 1 6.6 RD43089 Screw. 2 

2.1 RD33081/B Gearbox Housing. 1 6.7 RD43118 Capacitor 1 

2.2 RM22876 Circlip. 1 6.8 RD43119 Terminal 1 

3 RD23001/B Gearbox assembly. 1 6.9 RD43120 Screw. 4 

1 RD23020 Output shaft assembly. 1 6.10 RD43121 Brush cover spring 1 

2 RD23006/B Gearbox Housing assembly. 1 6 RD23023/B Motor case assembly 230v 1 

3.1 RD43085 Screw. 4 6.1 RD33084 Field coil baffle. 1 

3.3* RD33128  Key 1 6.2 RD33113 Field coil 230v. 1 

3.4 RD33082 Final drive gear. 1 6.3 RD33085/B Motor casing. 1 

3.5 RD43087 Circlip 1 6.4 RD33086 Brush end cap. 2 

3.6 RD33083 Intermediate gear. 1 6.5 RM297630 Carbon Brush assy 230v. 2 

4 RD23007/B Inner Gear plate assembly. 1 6.6 RD43089 Screw. 2 

4.1 RD23007 Inner Gear plate. 1 6.7 RD43118 Capacitor 1 

4.2 RD43088 Ph Bz Bearing. 1 6.8 RD43119 Terminal 1 

4.4 RM22880 Needle Bearing. 2 6.9 RD43120 Screw. 4 

5 RD23011 Armature assembly 110v 1 6.10 RD43121 Brush cover spring 2 

5.1 RD33091 Armature 110v 1 7 RD23031 Motor assembly 110v 1 

5.2 RM17134 Bearing. 2 5 RD23011 Armature assembly 110v 1 

5.3 RD43122 Washer 3 6 RD23021/B Motor case assembly 110v 1 

5.4 RD43123 Dust proof Ring 1 9 RD33087/B Motor end cap 1 

5 RD23013 Armature assembly 230v 1 8 RD43090 Screw. 2 

5.1 RD33093 Armature 230v 1 7 RD23033 Motor assembly 230v 1 

5.2 RM17134 Bearing. 2 5 RD23013 Armature assembly 230v 1 

5.3 RD43122 Washer 3 6 RD33113 Field coil 230v. 1 

5.4 RD43123 Dust proof ring 1 8 RD43090 Screw. 2 

6 RD23021/B Motor case assembly 110v 1 9 RD33087 Motor End Cap 1 

6.1 RD33084 Field coil baffle. 1  10 RD43346 Motor Cable elbow  1 

 



15 

 

FITTING INSTRUCTIONS 
 
• Dependent upon the size of the pipe to be cut (see illustrations) attach adjustable angle 

plates RD3328 with cap screws RD4325 and washers RD4205 (4 off each) to the magnet 
sides.  Do not tighten. 

 
• Locate the machine on the centreline pipe taking care that the magnet is in line with the 

longitudinal axis of the pipe. 
 
• Switch on the magnet and move the sliding plates down to the outside diameter of the 

pipe.  Tighten the screws on both sides by hand then check once again that the full length 
of the moving plates is touching the pipe at the front and back, fasten the plate securely.  
Feed the safety strap through the lugs at the front of the housing, around the pipe and pull 
tight. 

 
• When cutting the hole DO NOT use excessive pressure but rather let the cutter ease into 

the cutting surface. 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

 



16 

 

• 

• 

• 

• 

• 

• 

• 



17 

 

 

 

 

 

 



18 



19 

 

 



20 

 
 

 
 
 


